) AVEIN

ABAHTIIMOL

HALF (0

KAwBo6¢ Auvaung Alpha Power Rack
(Odnyiec Zuvappohdynong | Assembly Instructions)

Odnyieg Assembly
OuvapuoAdynong instructions
oTn o€Aida 2 on page 5

A

(i
X/ oo
N

o
o/ o oo

o © 0 o o oI 9{000
O
Q
o C ©° o o°o

\

Mda6e nepiocdtepa
Gl *i' yia 1o rack

gl oKavAapovTag 1o QR
[l ras

Learn more about @
the rack by

scanning the QR @amila.gr AMILASPORTS

ITEM NO.: 43963 www.amiL3.9r



ANAAYTIKO XEAIATPAMMA XYNAPMOANOIHZHZ

&é

#15. Bidec M12x20, 4 Tuy.

#14. Bideg M10x16, 6 TX.

#18. Naipadia M10, 24 Tx.

#22. PoS€NeG 12, 4 Tp.

#17. PoS€NeC 10, 54 TUY.
A@A

Kheidia

#16. Bideg M10x80, 24 TuY.




Brua 1

Juvdéote TNV miow Bdon (4)
otnv aplotepn (2) kat de€la
(3) Bdon ue 4 Pidec (16), 8
p0obENeC (17) kat 4 ma&ipadia

ao@aleiag (18).
BAua 2
e
o @
o (]
©
Q|
o (]
o (]
o Q|
o D
o Q
o Q)
o (]
o Q|
o (]
o Q!
o Q|
o (]
o (]
o ()
Q|
@
Q|
Q|

o
© 6 66 6 0 6 © & 6 © 0V 6 6 6 B & 6 @

2YNAPMOAOIHZH

6 6 6 6 @ © 66 © 6 6 6 66 6 0 6 6 6 6

YTeEPEWOTE Toug opBooTdrec (1) otnv apt-
otepn (2) kai de€1d (3) Baon ue 8 Bidec (16),
16 podéhec (17) kat 8 ma&iuddia acpaleiag
(18).




Briua 3

® 3TEPEWOTE TOV AVW OKEAETO (5)
otoug opBootateg (1) e 4 Bideg
(16), 8 podéAeg (17) kat 4 ma&ipd-
Sla aopaheiag (18).

® >TEPEWOTE TIC Avw papdouc (6)
otouc opBootdtec (1) pe 4 Pideg
(16), 8 podélec (17) kat 4 ma&iua-
Ola aopaheiag (18).

® >TEPEWOTE TIC Avw pdapdoucg (6)
OTOV AVWw OKEAETO (5) pe 6 Bidec
(14) ka1 6 pobélec (17)

of6e 6 6 6 6 6 6 6 6 6

6 6 6 6 6 6/

2 O 0 0O 0 0 0 0 0 0 0 0 O

© 0 © &6 66 & & ©6©6 © 6 6 0 0 6 6

O 0O 0 0 0 0 0O 0 0 0 0O 0 ©0 0 0 0o O

0 0 0 0 © o
O 0 0O 0 0 O O O O O

® JTEPEWOTE TIC XEIPOAAREC (8 & 9) otn
pmapa éNEewv (7) pe 4 Bideg (15) kat 4
POOENEC (22).

® JTEPEWOTE TN Pmdpa éAEewv (7) OTIC Avw
pdaBdouc (6) katToug opBooTdtec (1) pe 4
Bidec (16), 8 podéNec (17) kat 4 maipadia
ao@aleiag (18)

®* TomoBetroTE TA AYKIoTPA (12 & 13) o€
untoSoxEG OTOUG UTPOoTIVOUG opBooTd-
Tec (1).

® TommoBetriote TI¢ umdpeg aopaleiacg (10
& 11) avApeoa oToug EUNMPOC Kal Tiow
opBootdrecg (1).



BOLTS, NUTS, WASHERS AND TOOLS

O O O 0O 0O O 0O O 0O O 0O O 0O O O O O O

#14.M10x16 Nuts, 6 pcs

E% 2 :
2
#15. M12x20 Screws, 4 pcs % 2

#17.10 Washers, 54 pcs :7 T
[ 1
000000 1
NOOCOOH
! \ #22.12 Washers, 4 pcs Allen
i i @ Wrench

#16. M10x80 Screws, 24 pcs Combination Wrenches




Step 1

Attach Cross Brace (4) to Left
Base Frame & Right Base
Frame (2 & 3) with four Bolts
M10%*80 (16), eight Big Wash-
ers 10 (17) and four Lock
Nuts M10 (18).

Step 2
B
o
o u
o) (]
D)
@
o @
o l
o @
o @
o |
o |
o |
o ul
o ul
o |
o ul
o @
o |
o Yl
@
@
|
@

ASSEMBLY INSTRUCTIONS

o
© 6 66 86 6 6 © © 6 © b 6 6 6 0 6 e

6 6 6 6 © © 6 © 6 6 6 86 8 6 6 6 6 O

Attach four Vertical Frames (1) to Left Base
Frame & Right Base Frame (2 & 3) with eight
Bolts M10%*80 (16), sixteen Big Washers 10
(17) and eight Lock Nuts M10 (18).



Step 3

® Attach Upper Frame (5) to Vertical
Frame (1) with four Bolts M10*80
(16), eight Big Washers 10 (17) and
four Lock Nuts M10 (18).

® Attach two Top Beams (6) to Ver-
tical Frame (1) with four Bolts
M10%80 (16), eight Big Washers 10
(17) and four Lock Nuts M10 (18).

® Attach Top Beam (6) to Upper
Frame (5) with six Bolts M10*16
(14) and six Big Washers 10 (17).

of6 6 6 6 6 6 6 6 6 6

6 6 6 6 6 6/

2 O 0O © 0O 0 0 0 0 0 0 0 O

© 0 © © ©6 6 © 6606 66 0 6 6 0 6 6

OO0 0 0O 0 0 0O 0 0O O 0 O O 0 0 0 O

0 0 0 0 © o
O O 0O 0 P O O O O O

® Attach Left Handle & Right Handle (8 & 9)
to Chin Up Bar (7) with four Bolts M12*20
(15) and four Washers 12 (22).

e Attach Chin Up Bar (7) to Top Beam (6)
and Vertical Frame (1) with four Bolts
M10*80 (16), eight Big Washers 10 (17)
and four Lock Nuts M10 (18).

® Insert Left Adjustment Bar & Right Ad-
justment Bar (12 & 13) into Vertical
Frame (1).

® Insert Left Safety Catch & Right Safety
Catch (10 & 11) into Vertical Frame (1).



ELDICO ER{;
sport

Aiavéperal ané tnv EAAIKO ZIMOP MON. A.E.E.

Distributed by ELDICO SPORT SA

eMail: support@eldico.gr ¢ Web Site: eldico.gr




